

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing:	2023-07-29 15:08:55
Date of Next Testing:	2026-07-28 15:08:55
Product Name:	Polycarbonate resin
CAS Number:	24936-68-3
Specifications & Purity:	approx. M.W. 45.000
Lot #:	G23151228
SKU #	P303193
Version	1
Analysis #:	244502
Storage Temperature:	Room temperature, Desiccated

Parameter	Limit Values	Result
Loss on drying	≤2 (%)	0.10000 %
Molecular Weight	40000~50000	45000.00000
Appearance(P303193)	Clear Pellets	Clear Pellets
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager